Page 1 of 3

£

| ,K,./

T

T

=

7

PR55R21AG (2004)
Handle & Deck Assembly

\
\




PR55R21AG (2004)

Handle & Deck Assembly

Page 2 of 3

Ref#  Part Number Qty  Description
1 189663X479 Handle, Upper
2 161105X479 Handle, Lower
3 186053 Spring, Rear Door, RH
4 179585 Guide, Rope, Side
5 132004 Nut, Hex, with Lockwasher Insert 1/4-20
6 66426 Wire, Tie
7 191574 Bolt, Handle 5/16-18 x 2-5/8
8 189713X428 Knob, Handle
9 182810 Control Bar
10 188821 Bolt, Carriage
11 73930500 Nut, Hex, with Lockwasher Insert 5/16-18 UNC
12 51793 Cotter, Hairpin
13 186052 Spring, Rear Door, LH
16 185855X428 Rear Door
17 184193 Bolt, Rear Door
18 187535 Plug, Mulcher
19 181763 Kit, Housing
20 187249X479 Handle Bracket Assembly, LH
21 187250X479 Handle Bracket Assembly, RH
22 150078 Screw, Hex Washer Head
23 163183 Bolt, Hex Head 5/16-18 x 5/8
24 73800500 Nut, Hex, with Lockwasher Insert 5/16-18
25 161333 Baffle, Side
26 163409 Screw #12 x 5/8
27 188986 Skirt, Rear
28 88652 Screw, Hinge 1/4-20 x 1.25
29 191221 Cable, Engine Zone Control
31 189028 Blade, 21"
34 851084 Bolt, Hex Head
37 150406 Bolt, Engine
38 Engine, Honda, Model Number GCV-160 (For
engine service and replacement parts, call Honda
at 1-800-426-7701)
39 189004 Grassbag
40 188817 Frame, Grassbag
41 107339X Danger Decal
57  179783X004 Bracket Assembly
58 57808 Screw
59 184543 Pulley, V-Groove, Idler
61 145212 Flange Nut
62 155552 Locknut
63 179719X004 Idler Arm
64 166043 Idler Pulley
65 160829 Shoulder Bolt
66  183058X428 Mulcher Door Assembly
67 169699X428 Discharge Guard
68 88349 Nut, Hex
76  850733X004 Bracket, Upstop
77 750634 Screw
84 54583 Screw
87 851074 Washer
88 850263 Washer, Lock
89 189179 Blade Adapter / Pulley



PR55R21AG (2004)
Handle & Deck Assembly

Page 3 of 3

Ref#  Part Number Qty  Description

90 188786 Debris Shield

91 188040 Bolt

92 188839X004 Mounting Bracket, Debris Shield
162300 Warning Decal (not shown)
172787 Operator's Manual, English
172788 Operator's Manual, French
192181 Repair Parts Manual, English / French



